



210002349119



中国认可
国际互认
检测
TESTING
CNAS L4350



检验检测报告

TEST REPORT

No. : HM226-230101

样品名称 富美家装饰高压面板-洁菌板 (普通水平板)
Sample Name Formica Laminate-PROTEC+ (GP)

型号规格 1.0mm(厚thickness), HGS
Model
Specification

SRIBS

委托单位 富美家 (中国) 贸易有限公司
Applicant Formica (China) Trading Co., Ltd.

检验类别 普通送样
Test Type Common Sample

上海建科检验有限公司

Shanghai Jianke Technical Assessment of Construction Co., Ltd.

国家建筑工程材料质量检验检测中心

National Center for Quality Inspection & Test of Building Engineering Materials

检验检测专用章



210002349119

中国认可
国际互认
检测
TESTING
CNAS L4350

上海建科检验有限公司

Shanghai Jianke Technical Assessment of Construction Co., Ltd.

国家建筑工程材料质量检验检测中心

National Center for Quality Inspection & Test of Building Engineering Materials

检验检测报告

TEST REPORT

检验类别：普通送样

Test Type: Common Sample

委托编号：HM22-230199

Contract No.

报告编号：HM226-230101

Report No.

第1页共3页

Page 1 of 3

委托单位 Applicant	富美家(中国)贸易有限公司 Formica (China) Trading Co., Ltd.	联系方式 Contact information	021-60102688
单位地址 Address	上海市漕港路181号国家会展中心B座4楼407室 Room 407, Building B, 4 / F, National Convention and Exhibition Center, 181 Laigang Road, Shanghai	委托日期 Contract Date	2023-07-04
样品名称 Sample Name	富美家装饰高压面板-洁菌板(普通水平板) Formica Laminate-PROTEC+ (GP)	样品编号 Sample No.	HM22-230199-01
生产单位 Manufacturer	上海富美家装饰材料有限公司 Shanghai Formica Decorative Material Co., Ltd.	生产日期 Manufacture Date	2023.6.30
型号规格 Model Specification	1.0mm(厚度), HGS	批号 Batch number	-
样品数量 Quantity	500mm×500mm×1.0mm, 4块Pieces	代表数量 Batch Quantity	-
商标 Trade	富美家 Formica	到样日期 Received Date	2023-07-04
样品状态 Sample Status	详见报告附图。详见报告附图。 Details of sample are shown in the anne(es) to the report attached.		
判定依据 Judgement Reference	GB 18580-2017 《室内装饰装修材料人造板及其制品中甲醛释放限量》 GB 18580-2017 Indoor decorating and refurbishing materials—Limit of formaldehyde emission of wood-based panels and finishing products		
检验日期 Test Date	2023-07-17~2023-08-03	签发日期 Date Of Issue	2023-08-04
检验地点 Test Address	上海市申富路568号 No.568 Shen Fu Road, Shanghai		
检验结论 Test Conclusion	送检的样品经检测,按上述判定依据的要求,判定为合格。 After testing, the samples submitted for inspection are judged as qualified according to the requirements of the above judgment reference.		
备注 Remarks	-		

批准：徐景

Approved by

审核：顾嘉赞

Reviewed by

编制：叶瑞翔 叶瑞翔

Prepared by

检验检测报告

TEST REPORT

检验类别：普通送样
Test Type：Common Sample
委托编号：HM22-230199
Contract No.

报告编号：HM226-230101
Report No.

第2页共3页
Page 2 of 3

检测结果汇总 Test Results Summary					
序号 No.	检测项目 Test Item(s)	标准值 Requirement of Standard	检测结果 Test Result	检测方法 Test Method	单项判定 Judgement
1	甲醛释放量, mg/m ³ Formaldehyde emission	≤0.124	<0.010	GB/T 17657-2013	符合 Conformity
说明 Declaration 1.本次检测为全项目检测。 This test is the whole project test. 2.本法甲醛释放量的报告限为0.010mg/m³。 The reporting limit of formaldehyde emission in this method is 0.010mg/m³. 3.根据测试结果,依据GB/T 39600-2021判定为E₁级。 According to the test results, it is determined as E₁ class according to GB/T 39600-2021.					

联系方式：上海市申富路568号（邮编：201108）021-54428584 / 54425584

JC/BG 6-066-2021-1

Contacts：No.568 Shenfu Road, Shanghai (Zip:201108) 021-54428584/54425584

声明：1、以上结果委托单位如有异议，请在报告收到之日起十五日内提出。

Statement：If Applicant has any question about the testing result above, please inform us within 15 days after receiving the report.

2、报告未经本机构同意，不得部分复制本报告。

This report shall not be partially copied without our permission.

3、本机构不负责委托方所供样品相关信息及企业信息真实性的证实。

This report is not responsible for the confirmation of sample information and enterprise information provided by the applicant.

4、送样检验结果仅对来样负责。

Unless otherwise stated, the results shown in this report refer only to the sample(s) tested.

5、本报告以中文为准。

Only the Chinese version report is the official version.

检验检测报告
TEST REPORT

检验类别：普通送样
Test Type : Common Sample

委托编号：HM22-230199
Contract No.

报告编号：HM226-230101
Report No.

第3页 共3页
Page 3 of 3

报告附图
Report Attached



(本报告内容结束)
(End of Report)